



CERTIFICATE OF COMPLIANCE

<u>PRODUCT COVERED BY THIS CERTIFICATE:</u>	Item Number/Name: 7036 Description: BBQ Set 3 Piece								
<u>RULE(S), BAN(S), STANDARD(S), REGULATION(S) COVERED BY THIS CERTIFICATION:</u>	<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr style="background-color: #e0e0e0;"> <th style="text-align: left; padding: 2px;">CONCLUSION</th> <th style="text-align: left; padding: 2px;">TEST(S) CONDUCTED</th> </tr> </thead> <tbody> <tr> <td style="padding: 2px;">PASS</td> <td style="padding: 2px;">CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints & Surface Coatings</td> </tr> <tr> <td style="padding: 2px;">PASS</td> <td style="padding: 2px;">CPSIA Section 101, Total Lead in Substrate Materials</td> </tr> <tr> <td style="padding: 2px;">PASS</td> <td style="padding: 2px;">FDA GRAS Specifications, Total Chromium in Stainless Steel[†]</td> </tr> </tbody> </table>	CONCLUSION	TEST(S) CONDUCTED	PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints & Surface Coatings	PASS	CPSIA Section 101, Total Lead in Substrate Materials	PASS	FDA GRAS Specifications, Total Chromium in Stainless Steel [†]
CONCLUSION	TEST(S) CONDUCTED								
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints & Surface Coatings								
PASS	CPSIA Section 101, Total Lead in Substrate Materials								
PASS	FDA GRAS Specifications, Total Chromium in Stainless Steel [†]								
<u>COMPANY CERTIFYING COMPLIANCE:</u>	Hit Promotional Products 7150 Bryan Dairy Road, Largo, FL 33777 (727) 541-5561								
<u>PERSON RESPONSIBLE FOR MAINTAINING TEST RECORDS:</u>	Bill Schmidt, Jr Hit Promotional Products Product Safety Compliance 7150 Bryan Dairy Road Largo, FL 33777 (727) 541-5561 compliance@hitpromo.net								
<u>DATE AND PLACE OF MANUFACTURE</u>	Date: 03/2015 Place: Ningbo, China								
<u>TESTING INFORMATION:</u>	3rd Party Testing Conducted By : Anseco Group (HK) Limited 14/F, Yoo Hoo Tower 38-42 Kwai Fung Crescent Kwai Chung, N.T., Hong Kong 852-3185 8000 Date of Test: 02/11/2015 Date of GCC: 02/11/2015 Test Report Number: 15H-00059								